BE Lt

Nichiiko 2 LI IS 8 —THB&E 21

2024 5 9 A{ERK
BERsE L « B E TR TSkt

& H B AR

T rFI7xhTEIL 1mg INIG]

BHAREE
A HARIER S WHREBRE S Rk R 900mL 5 B 37+0.5°C
BHEERER
EILExy BRI HE
pH1.2 FEAERIAN ] AR SIE & B2 15 3 LAY 85%LL Biast L=,
pH4.0 FEAERIAN ] A SIE & BT 15 23 AN Y 85% L1 Bt L=,
50rpm
H6.8 FEEUERLA D SRR RN 60% % Y 85%FIT D 2 B slZ B\ T, AfH O AEH
PERS ) sqgpmute ) o0 v 15 & 15% DREHAIC & o 72,
VIS FEYERLA K O S X & 12 15 0 BANIZ ) 85% 0L E¥AH L7-,
T NFT7 27N 1mg INIG) OEHEEZEERA (V27 780 Img) LB LSRR, B
ETORMIZBNT TEMZERRIEMRBR T A R4 ) OHEEEICHEE LT,

1/2




¢ BE Lxxat

Nichiiko 2 I T B —THB&E 21

BHE (%) pH1.2 (50rpm) BHHEE (%) pH4.0 (50rpm)
00 F == 100 }
80 | 80 |
60 | 60 |
40 40 |
20 | —— 7 [ F 7z AT I mg TNIG) o0 L —e— 7 [ For A FEImg TNIG)
-2 = TUFUH IR - = TUFh T
0 L' Il 1 nﬁg 1 D '-' 1 1 nﬁg 1
0 15 0 15
BEE (4) BFfE (430
BHE (%) pH6.8 (50rpm) BHE (%) 7 (50rpm)
100 | _;g 100 |
g0+ e _A-—-——TT 77 80 |
60 | 60 |
40 40
00 | —e— 7 L F 7z vATEIImg TNG) 20 | —e— 7+ F 7z vh I Img TNG)
-« =HUFLhFtIlimg - & =FUF 0 IEIImg
0 L' 1 1 1 O L' 1 1 1
0 10 20 30 0 5 10 15
BEE (4) BFE (430

2/2

{‘]‘ ]\'7"7:11‘/7J'7VE”/ 1mg ‘NlGJ




	溶出試験条件
	溶出試験結果

